United States Municipal Environmental Research  EPA-600,/2-80-020

Environmental Protection Laboratory June 1980 .
Agency Cincinnati OH 45268

Research and Development

SEPA Chemical and

Biological
Treatment of




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-,
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields:
The nine series are:

Environmenta! Health Effects Research

Environmental Protection Technology
[...]
laboratory who collected and analyzed many of the samples which
form the basis of this research. ‘ .

The project officer for the U.S. Environmental Protection
Agency Municipal Environmental Research Laboratory (Cincinnati,
Ohio) was Mr. B. Vincent Salotto, Chemist, Ultimate Disposal
Section, Wastewater Research Division. During the early phase
of the grant, the project officer was Dr. Joseph B. Farrell,
Chief, Ultimate Disposal Section, Wastewater Research Division,
MERI, USEPA. Their direction and assistance were much appre-
ciated during the study. :

Randall Wilson and Greg Knapp of Burgess & Niple, Limited
contributed an extra effort in conducting extensive laboratory
analyses for this project. Kay Wilson was responsible for
typing the final manuscript.




SECTION I

INTRODUCTION

A number of municipal wastewater treatment facilities in
the United States use thermal conditioning as a sludge process-
ing method. A by-product of this process is a highlyfconcen—
trated recycle liquor which is often returned to the main
treatment facilities. Substantial quantltles of BODg, nitrogen,
phosphorus, and solids are solubilized in the thermal condition-
ing process and remain in the recycle stream. Although the
volume of the recycle stream is small, its effect on the treat-
ment plant is significant. Additional treatment demands by
recycle liquors may result in overloading for those plants
without sufficient excess capacity to accommodate: these supple-
mental loads. For other plants that have not yet reached their
design loadings, recycle llquor loads may force premature
expansions.

Although much research has been conducted concerning
optimum processing parameters for heat treatment systems,
additional study devoted to the evaluation of recycle ligquor
treatment has béen needed. To that end, this report addresses
the operation and expected performance of separate treatment
facilities for recycle ligquor using both chemical and biological
processes.




SECTION II
CONCLUSIONS

Chenical treatment of thermally conditioned sludge recycle
liquors with hydrated lime was explored as a method of
reducing their impact on wastewater treatment plants.
Laboratory jar tests were performed to evaluate pollutant
reductions at pH 8.5, 9.5, 10.5, and 11.5. The solutions
were flocculated for 30 min and then allowed to settle for
60 min. The resulting supernatants were tested. The
results of these analyses were:

a. Lime dosages of about 1.6 kg CaO per 1,000 1 (13.4 1b
Ca0O per 1,000 gal) were required to achieve a pH of
10.5.

b. BODg and COD levels were marginally reduced by lime
treatment. The greatest removals occurred at pH 1l1.5.
At that pH, maximum BODg reductions were 35% with
treated effluents in the range of 1,150-3,300 mg/l
BOD5. Reductions of 11-38% were achieved with treated
effluents in the range of 1,900-11,800 mg/l COD.

c. Lime treatment was effective in removing phosphorus
from recycle liquor. Initial phosphorus concentra-
tions were reduced from an average of 270 mg/l P to
less than 3 mg/l P at pH's exceeding 8.5 for an
average phosphorus removal of 99%. In one full scale
test, phosphorus removal of 96% was achieved.

d. Chemical treatment with lime achieved average ammonia
nitrogen reductions from 129 mg/l to 95 mg/l at pH 9.5
and greater. Average organic nitrogen reductions from
122 mg/l to 38 mg/l at pH 11.5 were achieved.

e. Average suspended solids removals from 475 mg/l to 27
mg/l were achieved with lime clarification at pH 9.5
and greater.

f£. Turbidity and color removals from recycle ligquor were
also successful using chemical treatment with lime.
Color was reduced from initial average concentrations
of 4,250 Pt-Co color units to an average of 380 Pt-Co
color units at pH 1ll.5. Visually, the treated liquor



retained a yellow to amber tint. Average turbidity
reductions were from 100 NTU to- 3 NTU at pH 11.5.

g. Heavy metals such as cadmium, trivalent chromium,
copper, lead, nickel, and zinc all form hydroxides
with lime that are relatively insoluble at alkaline
pH's. The data show that removal of the metals
studies from recycle liquor is essentially constant at
any level of lime treatment above PH 8.5. Average
concentrations before and after treatment were as
follows: cadmium, 300 ug/l to 15 ug/l: chromium, 800
ug/l to 26 ug/l; copper, 500 ug/l to 17 ug/l; lead,
1,100 ug/1 to 160 ug/1; nickel, 500 ug/l to 37 ug/l;
and zine, 900 ug/l to 34 ug/1. - L

Biological treatment of thermally conditioned sludge
recycle liquors with an activated sludge process was
explored as another method of reducing the liquor's impact
on wastewater treatment plants.

An activated sludge process operated in the high rate mode
was used to evaluate biological treatment. Operating
parameters were: mean cell residence time 1.3 days,
organic loading of 1.6-2.4 kg BODg per day/cu m (100-150 1b
BOD5 per day/1,000 cu ft), 4,000-5,000 mg/1 ML3S and F/M of
0.47to 1.0.

a. BODg reductions averaged 93% with influent concen-
trations of 1,500-3,500 mg/l. Effluent BOD5 concen-—
trations ranged from 10-560 mg/1.

b. COD reductions averaged 76% with influent concentra-
tions of 2,800-7,600 mg/l. Loadings to the system
were in the range of 2.5-4.5 kg COD/cu m/day. Ef-
fluent COD concentrations ranged from 340-1,930 mg/1.

C. Ammonia and organic nitrogen were approximately re-
moved as predicted by the nutrient requirements for
heterotrophic bacteria, i.e., 6 parts nitrogen per 100
parts BODg removed. (24) The sum of ammonia and
organic nitrogen removed was 6.2 kg N per 100 kg BODg |
Ammonia nitrogen and organic nitrogen removals averaged
66% and 62%, respectively.

d. Total phosphorus reductions of 5 kg P per 100 kg BODg
were achieved. This did not confirm earlier research
by Corrie(23) and Erickson(22) nor the nutrient
requirements for heterotrophic bacteria shown by
Helmers, (24) i.e., 1 part phosphorus per 100 parts

BOD5 removed. Phosphorus removal averaged 89%.




e. suspended solids reductions averaged 88% with influent
concentrations from 600-2,000 mg/l. :

£. The average endogenous decay coefficient (k-rate) for
recycle liquor generated from the Zurn process was
determined to be 0.13 day'l. Therefore, the aeration
requirements for this waste would be approximately the
same as for ordinary domestic sewage. ,

g. The cell growth coefficient for the recycle liquor
generated for this project was determined to be 0.49
kg volatile solids produced per kg BODg removed.

3. The total annual cost of chemical treatment of recycle
liquor generated from a 2.2 cu m/second (50 MGD) wastewater
treatment plant is $226,800 per year [$0.012/kg ($13.67/.
ton)] of thermally conditioned sludgel including capital
and operation and maintenance cost. This cost is based on
lime treatment using hydrated lime, a reaction clarifier,
transportation, and land application of the resulting lime
sludge (without dewatering). Additional treatment costs
due to incomplete pollutant removal by chemical treatment
were not included.

4, The total annual cost of biological treatment of recycle
liquor generated from a 2.2 cu m/second (50 MGD) wastewater
treatment plant is $493,900 per year [$0.027/kg ($29.78/
ton)] of thermally conditioned sludge] including capital
and operation and maintenance cost. This cost is based on
a high rate activated sludge process, anaerobic digestion
of the resulting sludge, transportation, and land disposal
of the liquid sludge. No additional treatment costs for
the recycle of treated recycle ligquor were computed.

5. Comparison of total annual costs on a pollutant removal
basis shows that biological treatment is more cost effec-
tive than chemical treatment. Since the removals for
phosphorus and suspended solids were essentially the same
with either process, treatment costs were compared based on
annual removals of BODg. Assuming 35% BOD reduction for
chemical treatment and 93% BODs reduction %or biological
treatment, the costs for recycle ligquor treatment were:.

Chemical treatment $451.79/tonne BOD5 removed
Biological treatment $370.09/tonne BODg removed




SECTION III
BACKGROUND
GENERAL

The Willoughby-Mentor wastewater treatment plant, Mentor,
Ohio, was placed in operation in September 1965. The plant
provided for influent pumping and primary treatment with the
addition of chemicals followed by discharge to IL.ake Erie.
Sludge disposal was by anaerobic digestion and vacuum filtra-
tion. Subsequent to the original treatment plant construction,
the state regulatory agency determined that all plants dis-
charging into Lake Erie should provide secondary treatment
including phosphorus removal. Accordingly, plans were begun to
upgrade the primary treatment facilities.

In 1968, the need to investigate alternate methods of
sewage sludge processing and disposal became apparent. The heat
treatment process was emerging as an attractive process alterna-
tive and was considered in detail for incorporation into the
Willoughby—-Mentor treatment plant. On_ September 20, 1968, a
formal application was made to the Federal Water Pollution
Control Administration requesting funds for the construction and
demonstrative operation of the "Porteous Process" for heat
treatment of sludge. A grant was offered by the FWPCA dated
December 20, 1968, and was accepted by resolution of the Board
of County Commissioners on December 23, 1968.

Subsequent to the grant award, detailed construction draw-
ings and specifications were prepared and the project was bid.
The Erie Energy Division of Zurn Industries was ultimately
selected to construct and demonstrate an experimental innovative
modification to the Porteous process at the Willoughby-Mentor
wastewater treatment plant. The unit was planned to be incor-
porated into the expanded primary/secondary treatment plant as
described in the following section. Construction was begun in
April 1971, and was completed in April 1973.

!

WILLOUGHBY-MENTOR WASTEWATER TREATMENT FACILITIES

The expanded Willoughby-Mentor wastewater freatment plant
utilizes an activated sludge biological treatment system.
Figure 1 shows the plant site plan and general wastewater flow.
The biological treatment is preceded by comminution, grit




‘ueld 93Ls jue|d juswlesd] 4D1BMIISEM A0jusyy-Aqubnoy |ty 84nb L4

39VHY9 ¥3l1d WNNDVA
Sy¥3183910 ‘ NIVW ONV ANOLYNMOBY
180HIVNY. ( |
X S3NLITIOVE n
I LN3WLVINL 1V3H NOILVLS di
[
Il.'“ , jre—
~ L—
Y,
. Y,
/
yaisaolw 1 | ™ VAOW3Y
o_momm<“\i L1¥o ©
SHNVL LOVINOD | |
d 2
snvL /| oNIgINg
NOILLYN3V3Y - o | ONITONYH
» =" 390N71S
ONIGIING ¥3IMOTE :
¥314I¥Y0 43144V N
AMVGNOD3S ANVANOD3S
¥31418Y10
AMVANOD3S

TIv4Lno




removal, and primary sedimentation and is followed by disin-
fection. Phosphorus removal is accomplished by chemically
treating the wastewater within the biological treatment system.
Design data for the treatment plant are summarized in Table 1.

TABLE 1. DESIGN DATA - WASTEWATER
WILLOUGHBY-MENTOR WASTEWATER TREATMENT PLANT

Description Capacity

Design Flow 30,280 cu m/day
(8 MGD)

Average Flow 18,900 cu m/day
(5 MGD)

Design BOD Loading :
Q@ 200 mg/1 BOD5 6,056 kg/day

(13,350 1b/day)

Design Solids Loading ‘
@ 240 mg/l SS 7,267 kg/day
(16,020 1lb/day)

Sludges.produced during the treatment of the wastewater
include primary sludge and waste activated sludge. Facilities
are provided for anaerobic and aerobic digestion, chemical
conditioning, heat treatment, and dewatering the sludges. A
reactor clarifier is provided for chemically treating super-
natants from the sludge treatment processes with hydrated lime
before the liquid is discharged back into the wastewater treat-
ment system.

The principal flow patterns between the sludge treatment
processes are shown schematically on Figure 2. The principal
flow pattern for the primary sludge is thickening in the sludge
holding tank, heat treatment, thickening in the decant tanks,
and vacuum filtration.

Waste activated sludge is processed by aerobic digestion
prior to gravity sludge dewatering and/or land dppllcatlon.
Waste activated sludge also ¢an be processed with primary
sludge by anaerobic digestion followed by vacuum filtration and
landfill.

Sludge processing by thermal conditioning has been limited
to primary sludge although primary-waste activated sludge
mixtures could be processed.




- vS0dsIa

I

NOILVYLNIINOD
390N1s

3

NOILS39IQ
2la0y3v

NOILVIIJIYMVID
AYVANOJ3S

*OT3RWSYSS MOTF BurTpuey a8pnIg gz

IVAOW3Y
SNYOHJSOHd

2an81J

NOlLVd.Id
“WANDJVA

—b vso0dsIg

!

sodsia

t

v
WSOdsia

W3LSAS
AN3NWLVY3YL LV3H

A&

ONINIMOIHL
390N1s

NOI1S391d
Jl80YU3VNV

NOILVOIdI¥VTD
A¥VINIYd

SLNVLVYNY3dNS

‘s3alvylild

‘¥ondIN
FDAIIY  ——

390N7s .




TABLE 2.

Design data for the sludge handling facilities are sum-
marized in Table 2.

DESIGN DATA ~ SLUDGE HANDLING

WILLOUGHBY-MENTOR WASTEWATER TREATMENT PLANT

Description

‘Capacity

Aerobic Digester

Sludge Concentrators
for was

Anaerobic Digesters, (2), total

Holding-Thickening Tank, volume
Vacuum Filter, area

Loading rate
@ 30% dry solids

Heat Treatment, design flow

Process Temperature, max
Process Pressure, max

Vacuum Filter
@ 30% dry solids

Phosphorus Removal Facilities
Reaction Clarifier
Design Flow

Lime Feed, range

1,246 cum
(44,000 cu ft)

7.6 cu m/hr (2,000
gph)

3,478 cu m (122,840
cu f£t)

84 cu m (2,980 cu ft)

12.3 sgm (132 sqg ft)

40 kg/sq m/hr
(8 1b/sqg ft/hr)

3.6 cu m/hr (16 gpm)

204°C (400° F)
1.9 x 106 newton/
sg m (275 psi)

5.9 sg m (63 sq ft)
52 kg/sq m/hr
(10.6 1b/sg ft/hr)

22.8 cu m/hr (6,000
gph)

13.6~-136 kg/hr
(30~-300 1b/hr)

MAINTENANCE AND START-UP DIFFICULTIES

Construction of the sludge heat treatment facilities was
completed in April 1973. Acceptance tests began in May 1973
and were completed on December 30, "1975. During this period,
numerous difficulties were encountered. Problems were accen-~
tuated by the construction of the secondary treatment facili-
ties. Because the grit removal facilities were either under
construction or inoperable, severe difficulties were encountered




with large stones and rags plugging both the sludge thickener
drawoff line and heat treatment feed lines. Secondly, the
stones caused mechanical problems with the sludge grinders and
high pressure pump rotors and stators. Numerous test runs were
required because of the failure of the heat treatment system to
operate within the allowed natural gas requirements and vacuum
filter cake production rates. Finally, a considerable period of
time was required to evaluate vacuum filter cloths and to
determine the proper operation of the vacuum filter system.

10




SECTION IV
THERMAL CONDITIONING PROCESS DESCRIPTION
GENERAL

The purpose of sludge heat treatment is to stabilize and
condition primary and waste activated sludges so that the need
for additional chemical treatment in the dewatering process is
either reduced or eliminated. Thermal conditioning can also be
used in place of other sludge stabilizing systems such as
aerobic or anaerobic digesters. Three common thermal treatment
systems are: Zimpro process, BSP-Porteous processy and Neptune-
Nichols or Farrer Pprocess. These systems are compared with the
zurn process in Table 3. The Neptune-Nichols and Zurn processes
are essentially the same and do not use direct steam injection
into the sludge. Instead, sludge is heated indirectly with a
heat exchanger. The BSP-Porteous and zimpro processes use
direct steam injection. zimpro is the only system that uses
sludge to sludge heat exchangers and direct air injection.

A schematic flow diagram for the Zurn sludge heat treatment
unit is shown on Figure 3. Either raw primary or waste activated
sludge is transferred to the sludge holding tank by sludge
pumps. This tank is equipped with a gravity thickening mechanism,
which is used to further concentrate the sludge before it is
pumped to the heat treatment unit. Two variable gspeed, centrifu-
gal pumps take suction from the holding tank sludge well and
transfer the thickened sludge to the heat treatment unit grinders
and high pressure sludge pumps. The thickened sludge is ground
to a fine suspension pefore it flows into the high pressure
sludge pumps. The discharge pressure of these pumps must be
gsufficiently high to prevent the water in the reactor and heat
exchanger from flashing to steam during the heat treatment
process. The untreated sludge is then heated (150-200° C) in
the sludge heat exchanger (132 sgq m of tubes with heat transfer
coefficient, U=469 J/sec—-sq m—°C [84 BTU/hr-sq ft-°F]) by hot
water circulating countercurrently with the sludge. Heated
sludge flows into the reactor where it is retained for approxi-
mately 1 hr. From the reactor, the treated sludge flows through
the sludge heat exchanger (152 sqg m of tubes with U=614 J/sec-sq
m-°C [110 BTU/hr-sq ft—°F]) where heat is recovered by the hot
water circulating system and the sludge is cooled. Downstream
of the sludge cooler is the sludge flow control valve which is
automatically regulated by the reactor sludge level and maintains

11




: . TILIBWBYIS MO[4 Fuswess] pm% 86pnis uanz ¢ aunbry
H40NOIT 310AI3Y —-—

HIIVM -
390N78 ———

. ) m M . IvsS0odsia
: : MNVYL : , . ﬁ
} — ONINDIDIML
, 1INVO3q . Sdnnd ¥3lld |
. I_ - 0334 WNNDVYA

S s N34

HOIH SY3ANINO I0A03Y

ANVL
ONIN3NDIHL

390N7S AMVQNOD3S aNv AYVNINd

ﬂ Q 4010V 3y

|
|
e——

, ,, e n
—»{ watvan | >
. ¥3LvM xz7 : , 2
dnal ONINDMOHL | . m
1NVI30 2 —. o
I , . LNv33d Iv_
) ]
SdNNd Y34SNVYL | h :
H3LV3H 3UNSS3yd 49ams dLMM OL HONOM

12




<p
()
o
|
<O
i
4

obpnTs 03 2bpPnIs
gsxoburydxe 1eSH

uoT3oofuT wWea3ls

I03eIoUSLH Wedls

v0Z-LLT (4014

butiesy I9leM
Joburyoxe JesSH

putzesy I93eM
IoburydxXe® 1eSH

uoT3eTNo
-ITO91 I93eM 304
uot3yoofuT wWes3ls : 1oburydoxe 3eSH

HOPMH@S@@ weo3s ISTTO( JIo3em JO0H

702-06T

putresy I9jem
Jobueyoxe JesH

UOTIRTNO
~ITO9I I93eM 30U
: 1obueyoxe 3eSH

H@HﬂOQ.H@P@B J10H

(Do)

dweg, bur3aerado

Kasno0oeyg
qeol ©3seM
obpnTs I030EIY

I9zsuel] 3eSH

A1ddng 3e9H

0€-02 09-0€ o€ 09-S¥ (uTw)
duron UMWIXeW
oW 90oUSpPTSSY
- ON ON ON uot3osfur ITY
oxdwTZ miomunom STOYOTN . uInyg Io3oueIed
-dsd ~aunideN
SAiSAS DNINOILIANOD TVWMEHL °€ HTEVE

13




MATERIAL AND ENERGY BALANCES

Material Balance

Thermal conditioning improves sludge dewaterability, but
generates a highly concentrated recycle liquor as a by-product.
Although the volume of the liquor is small when compared to the
main plant flow, the recycle has a substantial impact on the
treatment facilities. In order to quantify the impact of the
Zurn thermal conditioning system on the Willoughby-Mentor
wastewater treatment plant, a material balance was constructed.
The reactor was operated at 193 °C with a sludge residence time
of 60 min for two 16 hr runs. The vacuum filter output was
weighed on a truck Scale and grab samples of the cake were taken

system based on Processing bPrimary sludge at 6.2% solids as an
average of the two trial runs.

As the sludge basses through the reactor, 5% of the solids
are solubilized. Thig amounts to about a 120¢ increase in
dissolved solids. These dissolved solids, along with the sus-
pended solids in +the decant tank Supernatant and vacuum filter
filtrate, are recycled back through the treatment pPlant. These

brocessed by the thermal conditioning system. Over half of this
recirculating solids load is comprised of dissolved solids.

Energy Balance

Ewing, Almgren, and Culp(z) investigated costs associated
with thermal conditioning systems of various sizes. They ;
compiled cost information for direct costs including operation
and maintenance costs for many heat treatment systems operating
in the United States. Their average direct costs for a 4,535
kg/day (5 ton/day) thermal conditioning system included an i
energy cost for pumping, heating, and dewatering. These costs
are summarized on Page 16 using unit costs of $2.80 per million
BTU for fuel and. $0.03/kwh for power.

14




TANK

REACTOR
/ﬁ SLUDGE
THICKENING

59.6 cu I (15,750 gal)
i @ 6.2% solids
TS (8,104 1b)

! vat sS v (7,848 1b)
== Grinder Seal Water DS
) i- 1.9 cum (500 gal)

)t 4 _ THICKENED SLUDGE

161 kg { 356 1b)

- § T6l5cum (16,250 gal) :
@ 5.8% solids 20.0cum (5,289 gal)

TS = 3,541 kg (7,807, 1b)
SS = 3,193 kg (7,039 1b) L B
DS = 349 kg (769 1b) DS = 134 kg (295 1b;

EL (I (]

THICKENING
TANK

+ ' DECANT

41.5 cum (10,961 gal)
TS 3,390 kg (7,474 1b) . THICKENED

7,000 1b i
ssoaeke 1b3~—7/ SLUDGE
FILTRATE + ' RECYCLE

VACUUM —
v REACTOR CONDITIONS

TS = 479 kg (1,057 1b)
SS = 244 kg ( 539 1b)
DS = 235 kg ( 519 1b)

FILTER e | LIQUOR
50.8% Solids

E Total wei = 1
CAK ght = 4740 kg (10,450 1b) : : 3
Dry solids = 2406 kg (5305’1b) 60 min. residence time @ 193° C.

Figure 4. Zurn thermal conditioning system material balance.




Swets, Pratt, and Metcalf(3) reported energy costs for a
larger 63,490 kg/da (70 ton/day) heat treatment system at
Kalamazoo, Michigan. Their cost for fuel reflected a credit
for incinerator waste heat recovery. These costs with the same
unit prices previously stated are summarized below.

The energy consumption of the Zurn heat treatment system at
Mentor, Ohio, including pumping, vacuum filtration, and heating,
was also measured. Energy costs were calculated based on the
same unit prices. These costs are essentially the same as those
reported by Ewing(2) and are summarized below.

Ewing, et al Zurn Swets, et al
Facility Size 4,535 kg/day 3,628 kg/day 63,490 kg/day
(5 ton/day) (4 ton/day) (70 ton/day)
Fuel $0.008/kg $0.009/kg $0.004/kg*
($7.18/ton) ($7.92/ton) ($3.56/ton)
Power $0.006/kg '$0.006/kg $0.007/kg
($5.48/ton) ($5.39/ton) ($6.18/ton)
Total Energy $0.014/kg "$0.014/kg $0.011/kg
($12.66/ton) ($12.82/ton) ($9.74/ton)

*Includes credit for incinerator waste heat recovery

Additional energy requirements for recycle liquor treatment
would also have associated fuel and power costs. These costs
are presented later in this report.

CHARACTERISTICS OF RECYCLE LIQUOR

A general range of characteristics for heat treatment
recycle liquor has been reported by Ewing(z) as:

Suspended Solids 100 - 20,000 mg/1
BOD5 5,000 - 15,000 mg/1
COD 10,000 ~ 30,000 mg/1
Ammonia as N 400 - 1,700 mg/1
Phosphorus as P 150 - 200 mg/1
Color 1,000 - 6,000 Pt~-Co units

Variation in recycle liquor concentrations arises from several
factors: (a) concentration of sludge influent to the process;
(b) reactor temperature and residence time; (c) processing con-
ditions such as steam and air injection; (d) type of sludges
processed; (e) settling time in the decant tank; and (f) de-
watering conditions. These factors vary widely from one in-
stallation to another depending upon local processing needs.

To illustrate the variation in recycle liquors, data from
various thermal conditioning plants including Jackson Pike and
Southerly in Columbus, Ohio, are Efesented in Table 4 along with
data from Ewing 2) and Sherwood.

le




aTqeTTRAR 30U s930usp ¥/N

ATuo 23eI3TTdxx
ATuo juedsdy

1/bu ~msuosgm0£m

(7)

¥/N ¥/N 06¢ oL

- ¥/N v/N 090’1 Tl  T/Bu ‘usboxzTu dTURHIO
¥/N ¥/N 0¥ Z8T1 T/Bbu ‘ushboxlzTu eTUOWUY
¥/N L¥S 0%9 08¢ T/bw ‘sprios pepuadsng
»x0CT'€ 16T‘L 0127t 006’9 1/bu ‘SPTTOS TeIOL
x0L7'8 ¥/N 000'%T 009°0T T/bu ‘aod
£008 ‘€ L78'S 0008 000'% 1/6u ‘°qog
sSNo931I0d sSNO®31I0dg oxdwTZ oxdwtZ poylzsu bUuTsSseD0Id

/N /N $0L/30€ $05/%06 po3RATIOR

o3sem/Axewtad
- 2INIXTW °9Hbpnis

%9 ¥4 %9°7% %€°¢C SPTTOS
Kap ‘ebpnTs 3jueniFul

g0 gL o 7°0 LE"O Iy ‘owT:
20USPTSaI I1030edY
o702 o6 oT6T 0G6T Do ‘dwel BUTSSS001d

8GT G 09T 08T (udb)

9¢ 0T 9¢ % Iy/w no
27eI MOTI 9bpnis

0D ‘sbutadg OpeIOTOD ( (uedep) HO ‘snquniod HO ‘snquniod
sputadg OpeIOTOD Nvﬂmxmm ATxey3anos 93Tg uosyoer
‘nijoques

SATLITIOVA INIWLIVIIL IVEH TYIHAIS L¥ SY0N0IT HTIDADHEY

*y HATIVL

17



The average characteristics of the recycle liquor used in
this study are shown in Table 5. The reactor was operated at
150° C at about 3.6 cu m/hr (16 gpm) for a residence time of 60
min using primary sludge only. ‘

TABLE 5. RECYCLE LIQUOR CHARACTERISTICS-Mentor, Ohio

Average Range

BODS, total, mg/1l 3,330 2,550-3,850
BOD5, soluble mg/1 2,430 2,100-3,500
COD; mg/1l 6,860 6,000-8,050
Solids

Total, mg/1l 3,690 3,130-5,000

Suspended, mg/1l 1,290 700-1,850
Ammonia nitrogen, mg/l 140 100-186
Organic nitrogen, mg/l 125 40-175
Phosphorus, mg/l 190 120-270
pH 5.1 4.8-6.2
Color, Pt-Co units 4,000 800-6,000

IMPACT OF RECYCLE LIQUOR

Substantial organic and solids loading to treatment
facilities by recycle liquors from sludge thermal conditioning
has been reported. At the Colorado Springs, Colorado wastewater
treatment plant, an analysis of the impact due to the rec¥cle of
heat treated liquor has been made by Boyle and Gruenwald. (5)
Their material balance on the heat treatment system showed that
21% of the BODg and 30% of the suspended solids influent to the
30 MGD treatment plant were due to recycle liquor. They also
noted an increase in the plant effluent color and turbidity.

The final effluent averaged 60-100 Pt-Co color units and 10-20 JTU
after the heat treatment system was started up.

Haug, et al(G) also reported that recycle liquor from the
Los Angeles Hyperion plant would have a considerable impact upon
the secondary treatment plant. Material balances showed a 30%
increase in the oxygen demand on the aeration system would
result from recycle liquor. This was considered unacceptable
and further recycle liquor treatment studies were begun.

Surveys by Harrison(l) and Ewing(z) of various heat treat-
ment systems indicated that substantial BODgy and suspended
solids loads were due to recycle liquors. These loads expressed
as a percentage of the total wastewater treatment plant loadings
are summarized in Table 6. Recycle loads for the Mentor plant
are also included. The Mentor loads are based on an average

18




BODg and TSS wastewater concentrations of 200 mg/l each, a plant
flow of 0.22 cu m/second (5 MGD), a heat. treatment flow of 87 cu
m/day (16 gpm), and average recycle liquor concentrationsf

TABLE 6. ADDITIONAL LOADING FROM
RECYCLE LIQUORS AT SEVERAL INSTALLATIONS

Recycle Loads* (%)

BODg Suspended Solids

Gresham, Oregon 41 59
Vancouver, Washington 35 11
Kalamazoo, Michigan 35-40 -
Colorado Springs, Colorado 21 - 30
Portland, Oregon 16-28 16-28
Mentor, Ohio . 7.2 2.8

* Based on total plant design loads

The imposition of additional organic and solids loads from
heat treatment facilities to plant secondary systems may be even
more significant than suggested in Table 6 due to the high
soluble fraction of BOD and the colloidal nature of a large
portion of the suspended solids. It follows that the major
impact of recycle liquors has been the premature commitment of
reserve capacities and treatment problems.(l'2'5)




SECTION V
CHEMICAL TREATMENT OF RECYCLE LIQUOR

GENERAL

Chemical treatment of thermally conditioned sludge recycle
liquors with lime was explored as one method of reducing the
impact on wastewater treatment plant. The primary interest was
to reduce the high BODg levels in the recycle liquor. Other
goals of chemical treatment were to reduce the levels of ammonia
nitrogen, phosphorus, suspended solids, turbidity, color, and
heavy metals.

Lime has been used extensively in wastewater treatment
processes primarily because of its low cost.(7) fThe results of
several previous studies on the application of lime treatment
for the removal of phosphate, color, suspended solids, BODg, and
nitrogen have been reported in the literature. Pilot plant work
by Eldridge(8) on tannery wastes treatment with lime determined
BOD5 and suspended solids removals. Buzzell and Sawyer (9
investigated pollutant removals from raw municipal wastewater
using chemical treatment with lime. Lime treatment of raw
wasteyaE?r was also reported by Horstkotte, et al.(10) wilson,
et a1l and Haynes (12) reported lime studies by the kraft
paper industry on the treatment of highly colored processing
wastes. G. E. Bennett{1l3) investigated the effects of lime

treatment on anaerobic digester supernatants using pilot plant
facilities.

Recycle liquor treatment by the lime ‘clarification process
was selected for study in light of the results of studies
reported in the literature cited above. A reaction clarifier at
the Willoughby-Mentor treatment plant was employed to evaluate
the feasibility, effectiveness, and benefits of chemical treat-
ment of recycle liquors with lime.

OPERATION AND SAMPLING

All of the recycle liquor treatment studies were conducted
with supernatant from the treated sludge decant tanks. Problems
with the vacuum filtration equipment prevented the production of
filtrate from the dewatering of heat treated sludge. Decant
liquor was produced from heat treating primary sludge at 150°C.

20




Bench scale studies on lime treatment were carried out
concurrently with the full scale work. Only two runs were
completed with the full scale lime clarifier because of the
limited quantity of recycle liquor. The data presented, there-
fore, is primarily based on the bench scale lime treatment
facilities.

Commercial grade hydrated lime with 73% calcium oxide was
used for all lime treatment studies.

Bench Scale'Tests

A standard jar testing apparatus was used for the bench
scale tests. One percent hydrated lime slurries were slowly
added with rapid mixing for five min. The treated 1iquor was
flocculated for 30 min, followed by settling for 60 min.
Clarified supernatant was siphoned off from the settled llme
sludge to prevent agltatlon of the light floc.

Target pH values of 8.5, 9.5, 10.5 and l1ll1.5 were used in
the pilot scale studies. Initial liquor pH was approximately 5-.
6 as previously described. Lime requirements for neutralization
of the heat treatment ligquor have been summarized in Table 7.

TABLE 7. LIME DOSAGE REQUIREMENTS FOR
NEUTRALIZATION OF RECYCLE LIQUORS

Lime Dosage*

pH kg CaO per 1b Ca0 per
cu m 'Z 1,000 gal
8.5 1.1 : 9.1
9.5 1.5 S 12,2
10.5 1.6 13.4
11.5 1.8 15.3

* Expressed as 100% CaO.

The amount of lime required to raise the ligquor to pH 9.5 is
approximately ten times that required for normal sewage. Ben-
nett has reported lime dosage requirements of 6,000 mg/1l
commercial grade calcium hydroxide (3.4 kg CaO/cu m) to reach pH'
10.7 with anaerobic digester supernatant which is approx1mately
twice that observed for recycle ligquor.




Full Scale

The 120 cum (32,000 gal) reaction clarifier located at the
wastewater treatment plant was designed to be used with anaero-
bically digested filtrates and supernatants as well as heat
treatment recycle liquors. Lime was stored in a bin and dis-
charged by gravity into two volumetric lime feeders (recipro-
cating plate type). A dissolving tank was located directly
beneath each feeder and adjacent to the clarifier.

Hydrated lime was slurried in each of two 0.2 cu m (50 gal)
dissolving tanks and fed by gravity through an open trough into
the stirred reaction well of the clarifier. The process was
designed to operate continuously. The rate of lime application
could be controlled by changing the volumetric feed rates on
each feeder. Recycle liquor was pumped into the reaction well
of the clarifier near the point of slurry appllcatlon. Figure 5
shows a schematic of the facilities.

Two factors prevented the proper use of the chemical i
treatment facility: : ‘ H

1. Hydrated lime was subject to frequent arching or a2
bridging inside the storage bin. Upon collapse of the :
lime bridges, the volumetric feeders became inundated
with lime.

2. The - system was unable to fuhction well on a batch
basis. Heat treatment recycle liquor was not avail-
able in sufficient quantity to operate on a continuous
basis.

The following lime transfer system modification should be
incorporated into the facilities to circumvent the first problem
outlined above. 1In addition to the existing vibrators mounted
on the sloping section of the storage bin (designed to break up
any bridging which may occur), the system should include hori-
zontal augers to transfer the hydrated lime to the feeders.

This will prevent “"flooding" of the dissolving tanks.

The second problem arose because the vacuum filter system
for dewatering thickened heat treated sludge was not used.
Operational problems with the filter system existed that were
beyond the scope of simple plant maintenance solutions.

RESULTS

The effectiveness of chemical treatment with hydrated lime
in reducing pollutant levels for heat treatment recycle liquors
was variable. Phosphorus, for example, was almost totally
removed with relatively small lime dosages. On the other hand,

22




LIME
STORAGE
BIN

VIBRATOR

REACTION
CLARIFIER

TURBINE “LIME FEEDER
DRlVE ~LIME DISSOLVER

TREATED EFFLU\ET
W / A : >

® . EFFLUENT ) —.— — -

TURBINE—_ At RECYCLE LIQUOR INFLUENT

REACTION
TWELL

TD SLUDGE TRUCK

SLUDGE %
PUMPS : :
- . , >t—P

~ TD VACUUM FILTER

Figure 5. Schematic of chemical treatment facilities.

23




BOD5 was resistant to the chemical treatment. Removal efficien-
cies for each parameter are discussed separately and compared,
if possible, with plant and pilot scale industrial or municipal
applications of wastewater lime treatment.

Biochemical Oxygen Demand

Buzzell(g) and Horstkotte(lo) have previously reported up
to 74% BOD5 removals in municipal sewage with lime treatment.
Eldridge (8) has reported BODg reductions of 55% in tannery waste
with lime treatment. BODg removals are generally linked to
improved flocculation and sedimentation of suspended solids
which contribute to the total BODg load. Unlike domestic
sewage, the BODg in recycle liquor primarily results from
dissolved solids. About 95% of the BODg in decant liquor. is
soluble BODs5 and therefore, simple flocculation, precipitation
mechanisms were not expected to be as effective when applied to
recycle liquor. -The results are shown on Figure 6 and listed in
Table 8. : :

TABLE 8. BOD5 CONCENTRATIONS IN RECYCLE LIQUOR WITH
LIME TREATMENT AT VARIOUS pH LEVELS

Biochemical Oxygen Demand, mg/l

Run: A B C ‘ D
*pH 5.5 Total 1,580 1,950 3,675 3,700
Soluble N/A 1,860 N/A 3,050
pH 8.5 Total N/A 1,900 3,100 2,800
Soluble N/A 1,750 N/A 2,500
pPH 9.5 Total 1,250 1,750 3,200 2,580
Soluble N/A 1,700 N/A 2'250.
PH 10.5 Total 1,275 1,550 3,300 2,400
Soluble N/A 1,540 N/A 2,600
pH 11l.5 Total 1,150 1,340 3,300 2,390
Soluble N/A 1,200 N/A 7 2,450

* Untreated

The maximum BODg reductions occurred at the highest pH.
BODg removals varied from 10-35% at pH 11.5. In addition to the
precipitation of suspended BODg, minor entrainment and/or absorp-
tion of BODg contributed to the BODg which was extracted from
the solution.

24




S
o
E

0

o

O
@
1 o

o R
2
e

-

O
>

(&
Wl

+ 4

Note: Letters A,‘B,VC, D refer

e TOTAL to run designations.

—=— SOLUBLE

5.5 6.5 s 8.5
pH

Figure 6. Results of lime treatment on recycle liquor BOD5 concentration.




Chemical Oxygen Demand

Bennett(l4) reported COD removals from anaerobic digester
supernatants with lime treatment to pH 11.3 to be about 48%
(initial COD about 5,400 mg/l). '

At the Mentor plant, COD removals were similar to results
obtained for BOD. removals. Figure 7 shows results of lime
treatment of recycle liquor for COD removal. '

COD reductions averaged 33% at pH 11.5 with influent con-
centrations of 2,840-14,400 mg/l. Reductions of 11-38% were
achieved with treated effluents in the range of 1,900-11,800 mg/1
COoD.

Phosphorus

The chemistry of the reaction of phosphate and heavy metals
such as iron and calcium has been reported by Stumm and Mor-
gan.(l4) They explained that the equilibrium between the
soluble complexes of calcium and phosphate and the insoluble
complexes are pH dependent. Given an excess of calcium in i
solution, complexes such as calcium orthophosphate (CaHPOy) ¥
react to form the more stable insoluble species (hydroxyapatite, i
CaSOH[PO4]3) as the pH increases.

Buzzell(g) and Horstkotte(ll) reported phosphate reductions
from 11.5 mg/l P to 2.0 mg/l P (Marlbough, Mass.) and 9.4 mg/1l
P to 0.96 mg/l P (Contra Costa County Sanitary District, CCCSD,
San Francisco Bay area), respectively, using lime treatment of ‘
raw sewage at pH 11.5. i

Results from a pilot plant operation utilizing lime treat-